Z{1BEx22016 ra3lyun

PARTS CATALOGUE Eﬂi E’J 1

http://www parsunchina.com

7 HFE/ TWO STROKE

T4 0BMS
L T4 0BML i

PN E R D SRR AR S

SUZHOU PARSUN POWER MACHINE CO.,LTD



H 3K

CONTENTS

G

BRACKET 1

G

BRACKET 2

ERAS

STEERING

KEEERK

UPPER  CASING

KE

BOTTOM COWLING

EHAG

CONTROL ~ SYSTRM
KTEERAMERZS 1
LOWER CASING & DRIVE 1
KTEERAEHZS )
LOWER CASING & DRIVE 2
Kl

GENERATOR

#AE4

INTAKE

Adri g

CYLINDER & CRANKCASE
A

CRANKSHAFT & PISTON
wwa® - 27~128
FUBL

A

BLECTRICAL

R %

STARTER

i

TOP COWLING ASSY

W

FUBL TANK

it (5324 )

APPENDIX 1(REPATE KIT)
&2 (B )

APPENDIX 2 (REPARE KIT)




T40 FBHFH

PAGE (1 OF 39

FaMA | #R1

PARTS NAME: BRACKET 1

)/




T40 BHFH PAE 0 (F ¥
FHELR | 2
PARTS NAME: | BRACKET 1
FETE  [EFES TR0 EEAESY TE e
SN. PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
1 [F25-01010312 AESEFRAH TILT CLAMP HANDLE ASSY | 1 105
) |R2s-01010311 YEFME WASHER 1 6
3 [F25-01010318 HaREE () PIN, DETENT ) 315
4 [F25-01010009 R 3E WASHER, NYLON ) 6
5 [F25-01010321 Ak 3R PLATE, TILT DETENT ) 33
6 [F25-01010008 W4 WASHER , WAVE ) 6
7 [F25-01010007 R AR SCREW , PROLATE HEXAGON | 2 495
g |F25-01010319 YhEEME (B) GASKET , NYLON ) 12
9 [F25-01010301 LR BRACKET , ROTARY i 1980 L
F15-01010301S  |fesb g% BRACKET , ROTARY 1 1914 S
10 |6B/T6182-2000  FEAR Skt A4t B A8 [LOCKNUT M8 ) 3
11 [F25-01010010 Ed ks THICK WASHER ) 6
17 |F25-01010201 HERRE BRACKET , RIGHT 1 702
13 [F25-01010011 ER R NUT , PLASTIC ) 135
14 [PF15-01010007 AEEREE NUT , SELE-LOCKING ) 45
15 |F25-01010004 FAE R PLATE , TWO HOLE 1 15
16 [CB/T6170-2000  [xAHEENS NUT 8 1 3
17 |6B/T93-1987 BEAES WASHER , SPRING § 1 15
1§ |F25-01010104 R BIEAT SCREW , CLAMP ) 75
19 [F25-01010102 iR B CLAMP HANDLE ) 315
20 [F25-01010103 ERERFRIY RIVET ) 6
2 [F4-01010003 ERE LA CLAMP PLATE ) 15
20 {T40-01010100 B3 Sin ki RIGHT BRACKET ASSY 1 792
23 |F25-01010315 RESRE RSN ROD , BRACKET I 22.5
24 [6B/T818-2000 TEEALEAM X6 [SCREW , PAN HEAD M5x6 | 1 15
25 [F25-01010313 AR At LEVER , ANGLE ORIENTATION| 1 16.5
26 [F25-01010309 SEFRaE BUSHING , HANDLE ] 495
27 [6B/T7940.1-95 | ERAEIT AT 0IL , CUP 3 21
28 [F25-01010002 BEREME BUSH , NYLON ) 16.5
29 [F25-01010003 BE4E ASHER ) 6
30 |F25-01010302 SEERTEIE WASHER , SEAL 1 45
31 [R25-01010303 N RS x 20 BOLT 8 x 20 | 30
30 |6B/7879.2-2000  [BAEREFEREEE XIS [PIN D318 1 15
33 |T40-01010102 AR HANDLE | 9
W [F15-01010001 EERERLEE BOLT, CLAMP BRACKET 1 141
35 [F25-01010101 LE3 Fin: BRACKET , LEFT 1 702
3 |F25-01010100 ERERRAK LEFT BRACKET ASSY I 792
37 [F25-01010403 A CONICAL SPRING |
38 |F25-01010402 RSB PLATE , PREVENT DESQUAATION| 1 %0
39 [GB/T879.1-2000 | BMEAE4E3 xS PIN , SPRING 3x8 1
40 [F25-01010401 A B IR AF ROD , LIMITATIVE ANGLE | 1
41 |F25-01010400 i ROD ASSY, LIMIT ANGLE 1 93
4 |F25-01010005 N8 x 255 LONG BOLT 8 x 255 1 66




T40 EB4-FMH PAGE 03 OF 39
FHpaf | %21
PARTS NAME: | BRACKET 1
FETE  [EFES FTEEACTY AR GED e B0 |58
SN PART NO. DESCRIPTION DESCRIPTION Q1Y PC | REMARKS
43 |F25-01010006 Bihed TUBE , BOLT 1 57
44 [F25-01010305 GERKH LONG SHAFT , BRACKET 1 405
45 |6B/T91-86 T xl) PIN , COTTER @ 12 4 15
46 |0B/T896-1986 FoE 9 CTRCLIP 9 ) 3
47 [F25-01010307-3 | ZE% SHORT SHAFT , OUTER BRACKET| 1 36
48 [F25-01010307-4  |AEH BN R (B) BRACKET , ANGLE LOCKED | 1 40.5
49 [F25-01010304 REMERTE SPRING , TENSION ) 135
S0 [P25-01010307-1  |AE4 BRTE ARM , TILT LOCK | 75
1 [F25-01010307-2  [AESESNLE (A) PLATE , TILT LOCK | 42
57 |F25-01010306 KHEE TUBE , LONG SHAFT 1 135
53 [T40-08000006 6 MARK 6 { 3
54 |T40-01010101 AR LINITATIVE POSITION SHAFT| 1 24




PAGE 04 OF 39

T40 FBHFH

BRACKET 2

PARTS NAME:




T40 E4-FMH PAGE 05 OF 39
R4 |HER
PARTS NAME:  |BRACKET 2
N PART NO. DESCRIPTION DESCRIPTION Q1Y 4 | REMARKS
sEed  |Eage EEAH () FHAH G §8 pc| it
| [GB/7889.2-2000  MFIREAR&ERASEARNx] [LOCKNUT M8 x 1 ) 16.5
) [B/197.1-85 THES WASHER 8 5 15
3 F25-01020002 L E R BOLT , DOUBLE HEAD ) 285
£ F25-01020001 Bl BRACKET , STEERING | 057 | L
F25-010200018  [BaHE BRACKET , STEERING | 909 | ¢
5 F25-01000003 RETE LRE ASHER , ABOVE | 21
6 [F25-01000001 g R IR BUSH , ABOVE 1 16.5
7 2501000002 Iyl PLATE , FRICTION ] 6
§  [B/TS783-2000 NS x 30 BOLT M8 x 30 3 9
9 [(B/193-1987 EIES WASHER , SPRING 8 3 15
10 [F25-02000015 AR B 2 PLATE ] 285
11 F25-02000016 ki LONG BOLT ) 9
1) [T40-02020000  ALEE B4 DOUBLE HOLE SHOCK ABSORBER ASSY 1 198
13 [F25-00000005 7~ 2 BN NUT 4 18
14 [F25-00000001 BE o E SHELL , MOUNT DAMPER ) 240
15 F25-00000002 EHRE % NOUNT DAMPER , LEFT AND RIGHT| ) 39
16 [F25-00000006 S A0 x 120 BOLT ) 33
17 [6B/T97.1-85 T4 1 WASHER 10 4 15
18 [F25-00000007 N f N0 x 80 BOLT ) 24
19 [F25-02000002 S E A TIGHTWIRE , EARTHING 1 40.5
20 [T40-00000001  [HHAER DIOUNT DAMPER , FRONT 1 36
21 2501000004 i E R THE BUSH , BELOW 1 65| L
F25-010000048  [REETHE BUSH , BELOW | 65| S
20 [F25-01000005 THEWE 0 - RING | . [
F25-010000058 THEYE 0 - RING | 6 g
23 [F25-01000006 ELE T AR WASHER , BELOW | 135 L
F25-010000068 | R T4E WASHER , BELOW 1 135 S
24 |6B/T818-2000 FEREALEAN6x 12 [SCREW , PAN HEAD 1 15




T40 FBHFH

PAGE 06 OF 39

A

X ]

PARTS NAME:

STEERING

24
38
SN. PART NO. DESCRIPTION DESCRIPTTON Ty PC | REMARKS
5E%8  |3Hgs B4R B4 ED i w4 | 4
T [T40-00000100 || EAR THROTTLE CABLE ASST ] 54
T [FI5-0I030000  [yhEE TUBE , VAVE PLASTIC ] 3




T40 B4 F

PAGE 07 OF 39

FHkan | BhA4%
PARTS NAME: | STEERING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y 4| REMARKS
sEen  |EH%e FBAH (50 EBAH (D) i pc | 4it
3 |GB/T889.2-2000  BEFEAELARASSAEN0x113|LOCKNUT MI0x 1. 25 | 18
4 [GB/T6171-86 N AEEM0x 1. 25 NUT M10x 1. 25 1 12
S F15-01000013 IRERER PLATE  HANDLE ORIENTATION | 1 36
6 F15-01000011 ZHAE () VASHER  HANDLE (LOW) 1 6
7 {F15-12000011 L MARK 11 1 3
8 1T40-00000002 Y HANDLE , GEAR SHIFT 1 40.5
9 |T40-00000007  |EAEA LINK , SHIFT ROD 1 30
10 [CB/T97. 1-85 THRE 6 WASHER 6 ) 15
11 |F15-00000012 % SPRING , CLAMP 1 45
12 {T40-00000004 IR WASHER , HANDLE ) 45
13 [T40-00000006 FHAH BLOCK , HANDLE ) 49.5
14 [6B/TST82-2000  [XALEiMe x S0 BOLT M6 x 50 1 45
15 [F15-01000012 HEEEE WASHER , NYLON 1 6
16 |F15-01000008 HELH WASHER ) 6
17 [F15-01000009 HERYAE WASHER , WAVE ) 19.5
18 {F15-01000007 iz &) BUSH , HANDLE 1 9
19 |F4-08000105 RIS MARK 5 1 3
20 [F4-08000104 W4 MARK 4 1 3
21 {6B/T91-86 Fodielox1) PIN , COTTER ¢ 1.6x 12 1 15
20 [F15-01030200 R e A BOLT 1 27
23 |P4-01090401 Y STOPER , HANG ROPE ASSY 1 465
24 |F4-01090400 GBI LA ENGINE STOP SWITCH ASSY I 66
25 |GB/T848-85 N1 SMALL WASHER 10 1 15
26 |GB/T827-86 TRAATL XS RIVET , SEMICIRCLE 2 x § 1 15
27 |Ra-01090301 RS GRIP , STEERING HANDLE ] 495
28 |P4-01090302 ERFRRRE RUBBER , HANDLE 1 30
29 |GB/T820-85 TER LT EAMS x 25 |SCREW, PAN HEAD M5 x 25 1 15
30 [F4-01090300 ERFREREAE STEERING HANDLE ASSY 1 90
31 |T15-01020303 it | 15 5 INDICATOR THROTTLE ! 9
30 |F4-01090007 F4%% SPRING , COMPRESSION 1 6
33 [F4-01090006 S BUSH 1 45
34 [F15-01030005 AR M STAY I 9
35 [6B/T5783-2000 5 L HRM6 x 20 BOLT M6 x 20 ! 3
36 |F15-01030001 A HANDLE STEERING 1 264
37 [F15-01030100 T LEVER , THROTTLE ASSY 1 93
38 [P4-01090003 BN FMELEES FRICTION 1 10.5
39 {GB/T6170-2000 | &R M6 LOCKNUT M 1 15
40 [F25-01030001 EF-ra BRACKET, HANDLE 1 291
41 |GB/T97.1-83 THE 6 WASHER 6 1 15
47 [T40-01020001 FRERYPE BUSHING , HANDLE 1 13.5
43 [T40-00000005 Vil WASHER , WAVE 1 105
44 (T40-00000003 n&4E TUBE, FLANGE 1 9




PAGE(80F39

T40 FBHFH

KIEERK

UPPER CASING

PARTS NAME:

= v -~
—
—
—
—_
—
—

»»»»»»

&4

b d
R X h

EROICIIIAKAS




T40 F4Fi

PAGE 09 OF 39

FHuLH | xbEBEA
PARTS NAME: | UPPER CASING
SN, PART N0, DESCRIPTION DESCRIPTION Q1Y EM [REMARKS
SREE |zene R4 () AR ED . PC |4
1 | T40-02000001 KIRERK UPPER CASING 1 2739] L
T40-020000018 | ALEEFHK UPPER CASING 1 2601 §
2 | T40-02000004 Dk RS SHEATH 1 135
3 [ 140-02000003 Loits BUSHING, DRIVE SHART 1 225
4 | (B/7893.1-86 AR E AR 30 WASHER, SPRING 30 1 6
5 | F15-00000006 A O6X1) PIN, DOWEL 4 15
6 | GB/T5782-2000 | N /UEAMEX4S BOLT M8X45 3 6
T | T40-02010006 BB OUTLET MANIFOLD 1 486
§ T40-02010002 FEUE GASKET, OUTLET MANIFOLD 1 36
9 | T40-02000005 FAUEEEHY GASKET 1 60
10 [6B/T97.1-85 THES WASHER 8 15 15
11| GB/T3783-2000 | 7~ faSRAMBK30 BOLT M8X30 6 9
12 | 14002010001 HEAHER GUIDE EXHAUST 1 768
13 | 140-00000012 R A GASKET 1 n
14 | T40-00000011 KTEERRSE WALL UP | 10.5
15 | 6B/T5782-2000 A ERM8X80 BOLT M8X80 6 15
16 | 6B/1S783-2000 | A ELERM6X1G BOLT M6 x 16 ) 3
17 | 6B/1818-2000 Fo AL EATNGNDS [ SCREW , PAN HEAD M6 x 25 ) 3
1§ | CB/T93-1987 BEAEo SPRING WAHSER 6 ) 15
19 |6B/T6170-2000 | AEE N6 NUT M6 ) 15
20 [T40-00000200 KIXEER COVER , UPPER CASING 1 456




PAGE 10 OF 39

T40 FBHFH

KE

BOTTOM COWLING

A

&
/7\

PARTS NAME:




T40 EHE M PAGE 11 OF 39
Fhkaf | KB
PARTS NAME: | BOTTOM COWLING

SN. PARTNO DESCRIPON DESCRIPTION QTY €4 |REMPKS

sBel |EH4S BB BB ) 58 pC |
1 [140-03000001 KB BOTTOM COWLING 1 1734
) [T40-03000002 KERHE SEAL, BOTTOM COWLING 1 33
3 {T40-03000009 LR Tis SPRING, TENSION 1 6
£ |6B/T5783-2000 | EmAMexL BOLT M6X12 1 15
5 [F25-03020000 TEC L o LOCKING ASSY, TOP COWLING 1 495
6 [F15-05000036 MEHRFHEFER  |BUSHING B 1 3
7 (T40-03000100 MEHE FRAL LOCKING ASSY, TOP COWLING 1 82.5
g [F15-05000009 BB AR NIPPLE, PLASTIC 1 45
9 |F15-05000023 W BB WASHER , WAVE 1 4.5
10 |F15-05000022 WESRFWMEAEL  |BUSHING A 1 3
11 |T40-03000008 HEy BRACKET ASSY, TENSIONAL SPRING | 1 105
12 [6B/T5783-2000 | faEmAMeNL0 BOLT M6X20 1 15
13 [F25-00000004 £ RARE 6 BIGGEST WASHER 6 4 45
14 [F25-03000006 BEH DAMPER 4 45
15 |0B/T5783-2000 |5 AUEARN6X30 BOLT M6X30 4 3
16 |T40-03000006 TREEFTE JACKET, LEVER 1 9
17 [F15-05000008 T4 FA CLAMP A 1 75
18 |F15-05000003 ik GRS RUBBER PLUG, QUADRATE 1 7.5
19 [cB/75783-2000 |5 sEmAMeN2S BOLT MgX25 ! 3
20 {T40-03000005 FENEH (OVER BOARD, BOTTOM COVLING | 1 82.5
21 |T40-03000004 Rk RUBBER PLUG, ABNORMAL 1 225
20 [T40-03000003 Wz LA BLOCK , PUEL TIE-IN 1 10.5
23 [F15-05000006 WEhRE SHEATH, WAVE 1 9
24 [F15-01000015 SRS JACKET, CABLE 1 6
25 {T40-03000011 R g BUSHING, DAMPER 4 16.5
26 [6B/T97. 1-85 T4 6 WASHER 6 3 15




T40 FBHFH

PAGE 12 OF 39

KA |EHES
PARTS NAVE: | CONTROL SYSTEN




T40 Z4-F PAGE130F39
FHuLth  |BHZA
PARTS NAME:  |CONTROL SYSTEM
S\, PART 0. DESCRIPTION DESCRIPTION o1y 49 Renres
buse |zase EELH ) FELHED B pc|4i
1 |140-05040006 BEEBER ROD, TRIGGERING COIL 1 21
) |T15-04030103 gEyE COVER , NUT 1 45
3 |T40-05070003 wIwTBLER PULLEY , DRIVE 1 60
4 |T40-05070001 [ THAT BB R RACK , FIXATION 1 126
S |CB/T5783-2000 |75 RMe x 14 BOLT M6 x 14 1 15
6 [F15-00000012 *Z01.8 COLLET 1 45
7 |T40-05070004 LGRS TORSTONAL SPRING, DRIVEN WHERL 1 135
8 [T40-05070002 i 1T B AR WASHER , ACCELEROGRAPH | 1 75
9 [T40-05070100 WITHATE MBS AME  |PULLEY | PASSIVITY 1 102
10 |T40-05070102 EEuE COMPRESSION SPRING 1 45
11 [GB/T818-2000 TERA LMo <35 [SCREW , PAN HEAD M6x35 | 1 3
12 [CB/T5782-2000 |7~/ HEARMS x 45 BOLT M8 x 45 1 6
13 {T40-05070005 T ELE ROD, TRIGGERING COIL 1 75
14 [CB/T5783-2000 |75/ EEARMOX2S BOLT M6X2S 4 3
15 |6B/97. 1-85 TALE6 WASHER 6 5 15
16 |GB/T35783-2000 |7~ A EAeM6X16 BOLT M6X16 1 3
17 |T40-03010100 RS At SHIFT ROD ASS'Y 1 105
18 |F15-05040001 Ha e ROCKER DETENT 1 9
19 [F15-05040002 TARAT B BRACKET , SHIFT ROD ) 15
20 |GB/T879.4-2000  |AHBEEHEE ¢3x20 |PIN ¢3x20 ) 3
21 {T40-03010001 i TR BLOCK , ACCELEROGRAPH 1 42
22 [F15-05000031 EIk:S Sid SUPPORT SPRING 1 18
23 [T40-03000007 TR# AT SHIFT ROD 1 375 L
T40-03000007S  |HRhEEAT SHIFT ROD 1 36 S
24 [GB/T6172.1-2000 |5 ATRIEHE M6 NUT M6 1 15
25 [F15-05040003 PR EAE BUSH , SHIFT ROD 4
26 |T40-05070101 w1 B Ko g CHAIN WHEEL , DRIVEN 1 99




T40 FBHFH

PAGE 14 OF 39

AR K TRERADEN R4
PARTS NAME:  |LOVER CASING & DRIVE 1




T40 EHF PAGE 15 OF 39
FHEAR | KTRERKMED A4
PARTS NAME:  |LOVER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY E 4 [REMARKS
smelm |EHGS FHER () BHER (D) & PC | &
1 |140-04000001 KTRER®K LOVER CASING 1 2658
) [T40-04000022 H#A A WATER INLET A 1 12
3 [6B/7820-2000 L L EATIONIS  [SCREW, PAN HEAD M5x28 | 1 15
4 {T40-04050006 THEE PLUNGER, SHIFT 1 27
5 |T40-04050002 FAEBL SPRING, CLUTCH 1 6
6 |140-04000004 TR R E SHIN
T40-04000004-1  [JEEE (T=0.102%)  |SHIM (T=0.10mn)
T40-04000004-2 | K (T=0.122%)  [SHIM (T=0.12m)
T40-04000004-3 | K (T=0.152%)  [SHIM (T=0.15m) o
T40-04000004-4  [JEBEE (T=0.18Z#)  [SHIM (T=0.18um)
T40-04000004-5  [JEBEE (T=0.30Z#)  [SHIM (T=0. 30um)
T40-04000004-6  [JAEE (T=0.40Z%)  [SHIM (T=0.40m)
T40-04000004-7  [JAEE (T=0.50Z%)  [SHIM (T=0.50m)
7 |140-04000024 %5 Tt & BEARING 1 bgs
8 [T40-04020000 T34 GEAR, FORVARD 1 396
9 {T40-04050003 WELE CLUTCH, DOG 1 429
10 |T40-04050005 BLEER RING, CLUTCH 1 45
11 |T40-04050001 W e SHAFT, PROPELLER 1 1551
12 [T40-04050004 EARY PIN, CLUTCH 1 7.5
13 |140-04000006 JME 8 B EM12X1. 25 NUT, PINTON 1 33
14 |140-04000005 M PINION 1 240
15 |T40-04060006 BEENE GEAR, REVERSE | 396
16 [T40-04050007 FE B AE WASHER, REVERSE GEAR 1 10.5
17 {T40-04060005 BB ER SHIM
T40-04060005-1  |E[RF (T=0.102%)  [SHIM (T=0.10m)
T40-04060005-2  |E[BE (T=0.12Z%)  [SHIM (T=0.12mn)
T40-04060005-3  |E[EE (T=0.155%)  [SHIM (T=0.15m)
TA0-04060005-4  |EBF (T=0.18%%) [SHIM (T=10. 18mn) o
T40-04060005-5  |E[BE (T=0.302%)  [SHIM (T=0. 30mm)
T40-04060005-6 |58 F (T=0.4024)  [SHIM (T =0, 40m)
T40-04060005-7  [#[BF (T=0.502%)  [SHIM (T=0.50mm)
18 [T40-04000025 FHRE A BEARING 1 75
19 |T40-04060002 KT EE R0 % HEA[0-RING A, COVER 1 75
20 |T40-04060003 KT E 7R E0E % BB |0-RING B, COVER ) 75
21 |T40-04060001 KTRERIKE COVER, LOWER CASING 1 228
20 [T40-04000028 e BEARING ! 126
23 [F25-04010003 KT B 7 RS H 2203656011 SEAL 4 39
24 [GB/T5783-2000 |5 feEAN8N)S BOLT, HEXAGON M8X25 ) 9
25 [T40-04000008 KB BIG WASHER 1 9
26 |TASO F404 24-50  [EHZEA OB B HE 0-RING , 0IL SEAL 1 12
27 |T40-04040001 W 7 kA CASING, OIL SEAL 1 82.5
28 |T40-04000009 W E COVER ,0IL SEAL 1 6
29 [T40-04000010 KEEE S E SEAL , WATER PUMP 1 24




T40 E2H4FA PAGE 16 OF 39
FHELH  |KTEERKRRHZ A1
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y E | REVARKS
smem |THES THEH () FHEH (ED) N pc| &
30 [T40-04000011 INED OUTER PLATE | 135
31 [F25-04000007 T8 ¢ 4X10 PIN, DOVEL ) 4.5
30 [T40-04000205 EROHEHE 0-RING 1 75
33 [F25-04040000 KE a4 INPELLER 1 69
34 [T40-04000202 KEAF INNER SHELL, WATER PUMP | 1 147
35 [140-04000201 KRR WATER PUMP HOUSING 1 45
36 [B/TS783-2000 [N AEAMEx 30 BOLT M8 x 30 4 10.5
37 [140-04010000 05 20 4 4 4 DRIVE SHAFT ASSY | 1974 L
T40-040100008 B sph4fk DRIVE SHAFT ASSY 1 1932 S
38 [F25-04000015 LR KEY, WOODRUFF 1 16.5
39 F15-05000035 R COLUMNED NUT ! 105
40 GB/T6172.1-2000 [/~ 4E &6 NUT M6 | 15
41 |TASO F404 31-035 |0R % 0-RING 1 45
1 [T40-04000007 TR EN COVER , CAMSHART 1 21
13 [F15-06020004 OB F 4B 1414, ) 0-RING 1 45
44 |6B/197. 1-86 THE 6 VASHER 6 1 15
45 140-04030000 Sl ik CAM ASSY, SHIFT ROD 1 75
46 [T40-04000027 R4 AT hAk BEARING 1 192
47 14004000003 BashiE R SHIN
T40-04000003-1  |BERR (T=0.102%)  [SHIM (T=0.10m)
140-04000003-2 [ F (T=0.12Z#)  [SHIN (T=0.12m)
140-04000003-3  [HR K (T=0.15Z%)  SHIM (T=0.15m) o
T40-04000003-4 |58 F (T=0.18Z%)  [SHIN (T=0.18mm)
T40-04000003-5  [S[8F (T=0.302£)  [SHIN (T=0.30mn)
T40-04000003-6 [ F (T=0.40Z%)  [SHIN (T=0.40mm)
T40-04000003-7 [ F (T=0.502%)  [SHIN (T=0.50mm)
48 [140-04000002 KEEEE BUSHING, NYLON 1 27
49 [140-04000026 AT BEARING | 153
50 F4-03000023 Em g E PLUG, 0L HOSE 1 28.5
51 F4-03000024 AL GASKET ) 45
52 [B/T6170-2000 75 M NUT M5 1 15
53 [T40-04000023 bk OB WATER INLET B 1 12
54 [T40-04000012 KEAREMR PLATE , WATER PUP 4 75
55 |GB/T97.1-85 T E8 WASHER 8 ) 1.5
56 |F25-04000031 b E PLUG , 0TL RELEASE 1 27




PAGE170F39

T40 B4 F M

SIS

58

ATREREAEH RS 2

LOVER CASING & DRIVE 2

PARTS NAME:




T40 EHF M PAGE180F39
ML | ATEERGEABRZY )
PARTS NAME: LOVER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION (1Y E4) [ REMARKS
susn  [2#4e EE4R () EHAH D §E pc | 43
1 [140-04000018 S CUSHION, PROPELLER 1 222
2 |T40-04070000 B PROPELLER ASS'Y ! 1056
3 |T40-04000019 B AN BUSH A 1 225
4 |T40-04000020 B3 At ED BUSH B 1 15
5 [T40-04000021 AL NUT ! 615
6 [cB/T91-86 FOsa), 5505 PIN COTTER ¢2.5x25 | 1 15
T [T40-04000203 AETEHE SRAL I 9
8 [T40-04000204 KERRBRE BUSHING 1 10.5
9 [T40-02000002 KXERRE BUSHING 1 9
10 [140-02010005 KEEHE SBAL | 75
11 [140-02010004 P TUBE, WATER I 03 L
T40-02010004S P TUBE, WATER 1 87 g
12 |T40-02010003 KERFEE WASHER 1 9
13 [T40-04000013 K PLATE 1 16.5
14 [140-04000014 K WATER ENVELOP 1 7.5
15 [F15-00000006 AL DoX12 PIN, DOWEL ) 45
16 | T40-04000017 Baszss EiEs SBAL ! 75
17| T40-04000015 Baszs BUSHING ! 46.5 L
T40-04000015S RaHES BUSHING 1 39 S
18 |T40-04000016 ot R 2 EA SEAL I 6
19 [T40-00000009 A FHARA ANODE ! >
20 [T40-00000010 BrERs ANODE 1 n
20 |GB/TST83-2000 | X AHERRNSKDS BOLT M8 x 25 1 9
22 [GB/TS782-2000 |75 A HERRMSNGS BOLT M§X65 1 15
23 | GB/T93-1987 BEUES WASHER , SPRING 8 3 15
24| (B/15782-1987 7~ AIEANBY3S BOLT M8X35 1 12
25 |T40-0000008 N FAEANI0KL, 25%40 | BOLT M10XL. 25K40 4 24
26 |6B/T93-1987 BEHEL) WASHER , SPRING 10 4 15
2T |6B/T97.1-85 THEL WASHER 10 4 1.5




PAGEI90F3T

T40 B4 F M

KM

GENERATOR

AT

PARTS NAME:

1]

11

e

~
\ \\

&
A
N

Z

N
\\ -
.
P
~ @\

/

¢

-~
i

-
e




T40 EHF M PAGE 20 OF 37
FRELR | KE
PARTS NAME: | CENERATOR
SN PART NO. DESCRIPTION DESCRIPTION Ty 90 %/i
SRR |zpme AR (EX) AR X e PC | Rniais
1 an-05040000 B LA MAGNETO ASSY 1 687
2 [ T40-05040007 LE%E C0IL CHARGE 1 285
3 | 6B/T818-2000 TR LB AMeX2S | BOLT M6 x 25 4 3
4 | 6B/T818-2000 T F A L ATMAXG BOLT M4 x 6 4 15
) (B/T97-1987 BEREG WASHER , SPRING 6 4 1.5
6 | CB/TS783-2000 |5 AEERRMG x 40 BOLT M6 x 40 4 3
7 | 6B/197.1-85 THES WASHER 6 5 15
8 | T40-05040004 RESF CLANP 1 9
9 [ T40-05040008 g Al 35X50X8 0IL, SEAL 1 615
10 | T40-05040001 g BASE, MAGNETO 1 153
11 | 740-05040002 BE R E 0-RING 1 9
12| 6B/T818-2000 F LB xS [SCREW ,PAN HEAD Méx8 | 2
13 |GB/T97.1-85 THE 4 WASHER 4 )
M0N0 |BEAEARE ATTACINENT _ PULSER ] 249
15 | T40-05040009 BREEALE BRACKET , COIL PULSER | 1
16 | T40-05000018 TLEE KEY, WOODRUFF 1 ho
17 | T40-05000022 BB CLAMP 1 Yy
18 | T40-05040005 fofkE WASHER 1 6
19 | GB/T5783-2000 7 A MOX 16 BOLT M6 x 16 1 3
20| T40-05050000 A FLYWHEEL ASSY 1 777
21 | F25-05000025 TREEAE WASHER 1 10.5
20| F25-05000026 TR NUT 1 27
23| T40-05040003 BEEEE R GROMMET 1 21




T40 B4FH# PAGE210F39
FAL | #ARY
PARTS NAME: | INTAKE




T40 B4 FH

PAGE 22 OF 39

FHELR | #AE%
PARTS NAME: INTAKE
SN, PART NO. DESCRIPTION DESCRIPTION 011 B4 |REVARKS
sEen  |ppge ThAH () ZELTE) i PG | 5

I | 740-05030000 HAREAH REED VALVE ASSY 1 381
2| T40-05030100 HE RN R AR E REED VALVE 1 291
3 | T40-05030001 #AR K PATCH VALVE ) 405
4| T40-05030002 # AR B R LIMITATIVE BOARD 2 21
5| 6B/193-1987 BERES WASHER , SPRING § 4 15
6 | GB/T823-1988 RN L EANSK10 | BOLT M5 x 10 - 15
T | GB/T97.1-85 T4H6 WASHER 6 8 15
8 | CB/TS783-2000 |7~ A EEARMX3S BOLT M6 x 35 g 3

9 | 140-05000200 A GAS NIPPLE ASSY A 1 60
10 | T40-05000016 EAECOTNOL 5KM45 | HosE 1 30
11| 140-05010400 iV EkE GAS NIPPLE ASSY B 1 46.5
12| T40-05000011 #AUE MANIFOLD 1 423
13 | 740-05000014 E5%A00 X2 55285 | HOSE 1 36
14 ] 6B/197. 1-85 THES WASHER 8 ) 15
15| 6B/T5782-2000 A FIEANBYL00 BOLT M8 x 100 2 28.5
16| 7ASO F404 24053 | HAHTEOWE 0-RING ! 45
17| T40-00000103 HAHEELE BUSHING ) 21
18 | T40-00000100 HAHE BN SILENCER ASSY, INTAKE 1 735
19 | cB/1818-2000 TFAEHRATNONA0  [SCREW |, PAN HEAD M6 x 40 ) 3
20| T40-00000104 BATEA LEVER CHOKE ! 27
2 | GB/T879.2-2000 | A EERME L O30 PIN ¢4x30 1 45
22 |F15-07000016 i [ THE | A L JOINT ) 45
23| T40-00000105 [ELR T3 A LEVER, CHOKE A 1 45
24| T15-03010002 ER T RE RUBBER SHEATH 1 4.5
5 | F15-05010001 BR1ZHE ORIENTED SHEATH 1 6
26 | T15-03010001 EREER AR 1 9
2T | T40-00000106 B T4 41D LEVER, CHOKE B 1 75
28 [ 74005060002 i E0YE 0-RINC | 45
29 [ T40-05060000 B A CARBURETOR 1 1272




PAGE 23 OF 39

T40 EHF M

4R
PARTS NAME:

gtk

CYLINDER & CRANKCASE

554
/_i,\




T40 EHFH PAGE 24 (F 39
FHEAR: | RbfhEs
PARTS NAME: | CYLINDER & CRANKCASE
SN, PART N0, DESCRIPTION DESCRIPTION 01y &M REMARKS
5B5H | zhge EELB B ZE4HED 43 PC &

L | 740-05010000 AARALE 41 CRANKCASE ASSY 1 5529
2| T40-05000013 R EEH HANGER. ENGING 1 40.5
3 | GB/T3783-2000 | S AEERENSXL0 BOLT M8 x 20 ) 4.5
4 1 140-05000002 AhiE A4 CASKET, CYLINDER HEAD 1 159
5| T40-05000003 kit CYLINDER CQVER 1 531
6 | T40-05000004 Al GASKET, HEAD COVER 1 49.5
T | T40-05000005 AE COVER, CYLINDER HEAD 1 165
8 | T40-05000006 TREE GASKET, THERMOSTAT ! 15
9 | T40-05000007 THES COVER, THERMOSTAT 1 37.5
10| GB/T5783-2000 | 75 A dAeN6X2S BOLT M6 x 15 4 3

11 | BRTHS NGK KLE SPARK PLUG ) 57
12 | T15-04000010 HiEE THERMOSTAT 1 108
13 | B/15782-2000 7 A RMNT0 BOLT M8 x 70 11 15
14 | (B/197. 1-85 THES WASHER 8 13 15
15| T40-05000012 MRS ANODE B 1 225
16 |GB/T819.2-1997 | +FA& W LHE4TN6KDS | BOLT Mo x 25 1 3

17| T40-05000008 FAERL GASKET, EXHAUST OUTER COVER | 1 36
18 | F15-04000005 S Eikia SPILE WATER, ASSY 1 39
19 ] T40-05000009 HAEM COVER 1 79.5
20| 740-05000017 ELACE ¢ 10X 5X370 PIPE , RETURN 1 43.5
20 [ GB/T5783-2000 | A HEAAMEXDS BOLT M6 x 25 9 3

20 [ T40-05000001 LR R A ANODE A 1 21
23 | GB/TST83-2000 [N M6X20 BOLT M6 x 20 ) 3

24| 140-05020001 i3 2 A WASHER 1 18
25 | T40-05010302 WA SD 30X42X6 0IL SEAL A ) 60
26 | F25-02010002 B hE S16X30K6 | OIL SBAL ) 26
T | JASO F404 24-067 | B TIROEE 0-RING 1 9

28 | T40-05010301 D SHELL, 01L SEAL 1 156
29 | T40-05000015 EAEBTX02. 5K215 | PIPE , RETURN ! 24
30 | F25-00000014 AL ¢ 8X12 PIN, DOVEL ) 6

31| T15-04010202 A SPILE WATER 1 10.5
32 | T40-05010400 Ntk PIPE JOINT, ASSY 3 495
33 | GB/T5783-2000 | 5 A HEARMOX3S BOLT M6 x 35 4 3

34 | 6B/T97.1-85 TA4ES WASHER 6 19 15
35| T40-05000030 7 f EARMLOX L, 25X55 BOLT 10 33
36 | GB/T97. 1-85 THEL WASHER 10 10 1.5




PAGE230F39

T40 B4 FAH

=
E—~
(o]
=
(=1
==
E—~
=
W
g ==
%M
= | S
_E | =
= en
e
—
e

§—
g —




T40 EHFH PAGE 26 OF 39
AR | GHEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART 0. DESCRIPTION DESCRIPTION (T 4 | s
spen 345 B4R R EHARER) A pc | 4it

1 [T40-05020100 AL CONNECTING ROD ASS'Y 1 4785

7 [T40-05020101 i 54 A BLOCK, SWING A 1 924

3 {T40-05020106 i 4 LB BLOCK, SWING B | 891

4 [T40-05020109 i 5 L C BLOCK, SWING C 1 858

s |T40-05020110 i 4 LD BLOCK, SWING D | 924

6 [T40-05020009 R BEARING 1 297

7 |T40-05020103 EFRE F WASHER !

g |T40-05020104 REHA NEEDLE ROLLERBEARING ]

g |T40-05020105 EH ROD ) 198

10 |T40-05020107 s CIRCLIP ) 21

11 |T40-03020010 ARATHA BEARING 1 480

17 [T40-05020108 LY SEAL RETAINER ASSY ! 735

13 |T40-05020102 R PIN, CRANKSHAFT ) 60

14 |T40-05020011 s A BEARING 1 84

15 [T40-05020007 EEd WASHER, PISTON i 75

16 |T40-05020006 EESNE CIRCLIP 1 5

17 |T40-05020008 B 3324t ¢ 2. 5X20. 8 NEEDLE ROLLER 56 5.5

18 [T40-05020004 EER A PISTON RING ) 120

19 |T40-05020002 EE PISTON ) 34

20 |T40-05020003 EEY PIN, PISTON ) 132




T40 BHEEM PAGE270F39
FoEAR | BEEG
PARTS NAME: | FUEL




T40 EHFMH PAGE 28 OF 39
FHELH | MEd4
PARTS NAME: FURL
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y EM | REVARKS
SREE | zpme B4 (EX) A AESY §e pC | 4it

L | F4-05000200 W e AL FUEL PIPE JOINT COMP 1 93
2 GB/T5783-2000 N AR x 30 BOLT, HEXAGON M6 x 30 1 3

3 [ F25-03000012 Wi ¢ 10X 5X550 PIPE, FUEL 1 54
4 | F4-04000030 e £ EB SPRING , FUEL PIPE "B 6 3

5| F15-07080000 & ARG 4 FILTER PLANK ASSY 1 64.5
6 | F15-07080001 PR ELEMENT, FILTER 1 75
T | F15-07080002 JE AR CUP, FILTER 1 10.5
§ GB/T3452.1-1992 | JEUEAR% 4118 ¢ 32. 5x 1.8 | WASHER, FILTER CUP 1 45
9 | T15-04000023 AR AR PLANK 1 15
10 | GB/T6170-2000 | S/AEEMS NUT M8 1 15
11| B/T5783-2000 N A ERMoX14 BOLT M6 x 14 1 15
12 | 740-05000025 WEME 0 10k 53170 | HOSE ) 19.5
13 | (B/197.1-85 THES WASHER 6 4 15
14| 14005080000 Rl R AL FUEL PUMP ASST 1 192
15 | T40-05080007 ks (OVER, FUEL PUMP 1 40.5
16 | T40-05080003 BuET2RE DIAPHRAGM 1 12
17| T40-05080002 MBRTEEH4L ATRPROOF NAT ) 10.5
18 | T40-05080001 WHETZ COVER , FUEL 1 465
19 | GB/T6170-2000 | A NUT M3 ) 15
20| 140-05080006 bk ERE DIAPHRAGM 1 21
M) T40-05080005 MaRLEEHE AIRPROOF MAT 1 9
22| eB/T818-2000 TEERLEANK30 SCRRY, SMALL PAN HEAD 3 15
23 | GB/T93-1987 HEAES WASHER, SPRING S 3 15
24 | F4-04090005 Rl PLATE ) 75
23| F4-04090011 7 4TINS SCRRW, VALVE M3 x 5 ) 15
26 T40-05080004 S FUEL PUMP SHELL 1 60
M 140-03000004 Wi R S ATRPROOF MAT 1 75
28 | GB/TST83-2000 | AAER Mo x40 BOLT M6 x 40 )

29 | GB/T6170-2000 | AFER Mo NUT M6 1




T40 EHFEMH PAGE 29 OF 39
TR | RA
PARTS  NAME: | ELECTRICAL




T40 EHF A PAGE 30 OF 39
FHam |84
PARTS NAME: | ELECTRICAL
SN, PART NO. DESCRIPTION DESCRIPTION 01y 4 | REMARKS
spen | E44% EHAH (230 EHAHGEX) §8 pC | &
1 [T40-05090001 EXBIE BRACKET , TGNITION 1 99
2 |T40-05000029 EXERE R WASHER , DAMPING 3 45
3 |T40-05000028 BXBRE TUBE , WASHER 3 9
& |GB/TST83-2000 | K AUERRNGX30 BOLT Mo x 30 3 3
5 |T40-05090200 KB S C.D.1 OUNIT ASS'Y 1 924
6 |0B/T5783-2000 |75 A EEMEX2S BOLT M6 x 25 6 3
7 [T40-00000013 BXBRER BRACKET 1 255
8 |T40-05090100 EEA A% TGNITION COIL ASS'Y ) 267
9 [T40-05000100 REEAE THERMO WITCH ASS'Y 1 69
10 |6B/97.1-85 THRE 6 WASHER 6 10 15
11 |CB/T5783-2000  [A~FEER Mox16 BOLT M6 x 16 1 3




PAGE 31 OF 39

STARTER

T40 E4F M
"%

A4 A
PARTS  NAE:

&

TSN

\ ,AAH \ h& MMV m

28

%?//,,////27
o —




T40 EHF A PAGE 32 OF 39
Lt | RaE
PARTS NAME: | STARTER
SN.  [PARTNO DESCRIPTION DESCRIPTION QTyY &4 [REMARKS
MW (TGS FHEH () TR (ED) ni PC |&it

T40-05110000  gapEAfE STARTER  ASSY 1 825
2 [oB/15783-2000 A AEAMSNS BOLT 8 x 25 1 6
3 [6B/197.1-85 TS WASHER § 3 15
4 [T40-05000027 R EHEE BUSH , SHOCK ABSORPTION 6 6
5 [F15-05000029 Hp R s TIGHTWIRE, SPRING 1 6
6  [T40-05110200 PET T ARRESTER  TIGHTWIRE ASSY | 1 495
7 [F15-07130106 W7 Bz SPRING, ARRESTER 1 45
g (14005110100 R RN CASE, STARTER 1 357
o [T40-05000026 i) R TUBE , VASHER 3 12
10 [T40-05000020 ROBELETE LEFT BRACKET , STARTER 1 45
11 [6B/T5783-2000 |7~ AEEAN6X30 BOLT M6 x 30 ) 3
12 |6B/T896-86 FodEs CIRCLIP 8 1 15
13 [F15-07130105 iz ARRESTER 1 75
14 [140-05000021 R BT RIGHT BRACKET , STARTER | 495
15 [0B/T5783-2000 |/~ AEEARN6X30 BOLT M6 x 30 ) 3
16 |P4-04130102 HAFHE COVER 1 45
17 [F25-05160501 e E HANDLE, STARTER 1 21
18 [F25-05160021 FHAE DANPING 1 45
19 [T40-05110007 R START  LING 1 24
20 [T40-05110003 ERk TUBE , BLOCK 1 12
21 [140-05110002 H i E R BLOCK , STARTER 1 12
22 (6B/T5783-2000  [7v A EEARMOXLS BOLT M6 x 25 | 3
23 [140-05110009 HABEH LS SPRING, DRIVE PLATE 1 135
24 [140-05110008 R EH PLATE, DRIDE 1 162
25 [0B/T5783-2000 |5/ UEeMoX14 BOLT Mo x 14 1 15
26 [0B/797. 1-85 T4Eo WASHER 6 9 15
27 [6B/75783-2000 |5 AEAMeX10 BOLT M6 x 10 J 15
28 [T40-05000019 HAWE BUSH 1 165
29 [T40-05110005 +ih & SPRING, TENSTON 1 6
30 [T40-05110006 FHEA LINK, PAVL 1 10.5
31 [F15-07130202 RS PAVL, DRIVE 1 9
32 [T40-05110004 Hiph WHEEL, START-UP 1 150
33 [T40-05110001 A SPRING, VOLUTE 1 60
34 (0B/T5782-1987 |75 AT HEFAMBN3S BOLT M8 x 35 ) 6
35 |6B/T96-1985 AAE 6 BIG WASHER 6 1 45
36 [0B/193-1987 BEAES WASHER SPRING 6 ) 15
37 [140-05110010 e SEAL ,FROTHY RUBBER 1 66




PAGE330F39

T40 B4 FH

=
=
—_—
—
=
=
S
B | o
=| =
==
IﬁdAMﬂ
8 | =
=
=
| ==
W | a2

11




T40 EHFMH PAGE 34 OF 39
FHt4i | ME
PARTS NAME: | TOP CONLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y B4 | REMARKS
SHEE | pse B4R (X B4 5 () §E PC | 4if
1 |T40-06000001 e T0P COVLING 1 1122
) |T40-06000003 MEREE: COVER, TOP COWLING MUFFLE| 1 150
3 [oB/T818-2000 i LT M6 x 10 SCREW , PAN HEAD M6 x10 | 2 15
4 [F4-06000004 WA WASHER, RUBBER 4 15
5 |0B/T845-83 +E AL E SURATSTS, 8115 [ SCREN , PAN HEAD ST4.8 x 15| 4 15
6 |T40-06000002 METHB L SEAL 1 150
7 |GB/T818-2000 TR LA Mo x 20 SCREW , PAN HEAD M6 x 20 | 2 15
8 |T40-08000004 Ik 4 MARK 4 1
9 |T40-08000003 1l 3 MARK 3 1 e
10 {T40-08000002 7k 2 MARK 2 1
11 |T40-08000001 T 1 MARK 2 1
12 [F25-06000100 F#4 HOOK 1 285
13 [T40-06000004 I HOOK 1 36
14 [F4-06000006 g WASHER 1 45
15 [6B/T6184-2000 ARG AGEEE Mo [LOCKNUT N6 4 3
16 |T40-06000000 MEAH T0P CONLING ASS'Y 1 1485




T40 B4 FH

PAGE 35 OF 39

Wb

6@ é\%ﬁf% %/J\Z

PARTS NAME:

FUEL TANK

7
(
S~
SN. PART NO. DESCRIPTION DESCRIPTION 1Y M | REMARKS
sEzn | ThES EEAH (B0 2L N 32 pC | 4
L [P15-09000000 e 5 0IL TUBE ASSY ! 198
2 [F15-10000000 L ki FUEL TANK ASSY ! 726
3 [F15-10010000 WA &A1 COVER ASSY, FUEL TANK 1 "7
4 |cB/T818-2000 HE A EAINS x 16 [SCREW , PAN HEAD MSx 16 | 4 15
5 |6B/197. 1-85 THES WASHER § 4 15
6 [P15-10020000 HETAR OLEOMETER ASSY ! 240
7 [F15-10000003 ) GASKET ! 45
8 [F15-10000002 i A8 STRATNER ! 10.5
9 |F15-10000001 4 A FUEL TANK ! 390




PAGE360F39

T40 B4 FM

BRI

REPAIR KIT 1

AR

PARTS NAME:




T40 EHFH

PAGE 37 OF 39

FHELAR | BEEEH
PARTS NAME: | REPAIR KIT 1
SN PART NO. DESCRIPTION DESCRIPTION OTY &A1 | REMARKS
SEER | ghus ThABER) T4 8 G 4 E pc| &
L | T40-05040002 HE A 0-RING | 5
2| T40-05040008 BB AL 35XS0K8 0IL SEAL 1 63
3 | T40-05010302 i SD30x 42 % 6 0IL SEAL ) 60
& 1 F25-02010002 BABEEE S16x 30 x6{0IL SEAL ) 39
5 | JASO P404 24-067 | WEFAROAE 0-RING 1 9
6| T40-00000012 KL 54 GASKET , ENGINE | 72
T | T40-05000002 AhEAR GASKET , CYLINDER HEAD | 1 159
8 | T40-05000004 AhER GASKET , CYLINDER COVER | 1 49.5
9 | T40-05000006 TEEEY GASKET, THERMOSTAT 1 15
10| T40-05000008 A EME GASKET , EXHAUST OUTER COVER| 1 36
11 | B/T3450.1-199) | JEAREHE ¢ 32.5x1.8 | SEAL CUP FILTER 8 2.5x1.8] 1 45
12 | 14005000024 Wi R SEAL , 0IL PUMP 1 75
13 | T40-05060002 i B0 B 0-RING i 45
14| 7ASO P404 24-053 | HAEFEIWE 0-RING | 45




PAGE380F39

T40 BHFAH

A

REPAIR KIT

THEA

&
55

PARTS NAME:

L]

e




T40 E4F M PAGE 39 OF 39
FHEAR | BEEE
PARTS NAME: REPAIR KIT
SN. PART NO. DESCRIPTION DESCRIPTION 1Y PC | REMARKS
spen | zpge E4H 43 EhA4T G " 0| 4

L ] 740-0001000) #AUEL GASKET, BXHAUST MANTFOLD | ! 36
2| T40-02000005 FAUEEEHD GASKET 1 60
3 [ F25-04010003 Bahthih22 x36x6 | OIL SEAL ,DRIVE SHAFT | 2 39
4 | JASO F404 24-50 | WA FARA ORERE | 0-RING 1 9

5 | T40-04000010 KEEEHE SEAL, WATER PUMP 1 24
6 [ T40-04000011 ANELd OUTER PLATE 1 135
T | T40-04000205 KEFBORE 4 0-RING | 7.5
8 | F25-04040000 KR RAH INPELLER 1 69
9 | T40-04000202 KEAT SHELL, WATER PUMP 1 147
10 ] 740-04000203 KETEHE SEAL , WATER PIPE 1 °

11 [ T40-04020004 KERRERE BUSHING 1 10.5
12| P4-03000024 EmAEES WASHER 2 4.5
13 | 7AS0 P404 31-035 | 0B B H 0-RING 1 4.5
14 | F15-06020004 0R % £t E 1414, 2 0-RING 1 4.5
15 | F25-04000015 LR 4 KEY , SEMISIRCULAR 1 16.5
16 | T40-04060003  |ATREFHEE0RE S EB| 0-RING ) 75
1T | T40-04060002 KTEERHEREHEA| 0-RING 1 75
18 | T40-04060004 KT REREE b E1K36XT [0IL SEAL ) 39




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41

